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Declaration of Conformity
In Accordance with ANSI/ISEA 125-2014 and ANSI/ASSP Z359.7-2019

Declaration #: DOC-
Declaration Date:

Item #: UFA30020
Description: KStrong® Permanent Use Stainless Steel Roof Anchor with D-rings (ANSI)
Brand Name: KStrong
Manufacturer: KStrong
Address: 150 N. Radnor Chester Road, Suite F200, Radnor, PA 19087

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1:
KStrong Lab Outside the Scope of ISO/IEC Standard 17025:2017

This Certificate is a guarantee that the above standard(s) was met by the 
requirements of such standard. Testing was performed under normal operation 
mode. The results of testing apply only to the particular sample tested and the 
specific test carried out. This Certificate is only issued for products which have 
passed the testing requirements of listed standard(s). John H. Kemp Jr. 

President - KStrong

Level 2:
KStrong Lab Within the Scope of ISO/IEC Standard 17025:2017

Level 3:
Independent 3rd Party Lab accredited to ISO/IEC Standard 17025:2017

Supporting Documentation:

Authorized Signature:

KS-Test-UFA30020.pdf

KStrong declares that the product(s) listed above is in conformity with the requirements of the following performance standard(s):

ANSI Z359.1-2007

UFA30020
03/25/2020

Additional Items Conforming 
Under this Declaration (If Applicable):



 

KSTRONG, LLC 
TEST REPORT 
 

 

SCOPE OF WORKs 

ANSI Z359.1-2007 Safety Requirement for Personal Fall Arrest Systems, Subsystems and 

Components 

 

REPORT NUMBER  

104279407CRT-001 

REFERENCED DATA REPORT NUMBER  

104235464CRT-001a 

 

ISSUE DATE     

 

3/25/20  

 

PAGES 
 

4 

 

 

DOCUMENT CONTROL NUMBER 

GFT-OP-10a (6-March-2017) 

© 2017 INTERTEK



TEST REPORT FOR KSTRONG, LLC 
Report No.: 104279407CRT-001 

Date: March 25th 2020 

3933 US Route 11 

Cortland, New York ,USA 

13045 

Telephone: 607-758-6246 

Facsimile: xxxxxxxx 

www.intertek.com 

 

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. 

Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, 

other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only 

the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or 

one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. 

The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the 

material, product, or service is or has ever been under an Intertek certification program. 

 

 Ph: None Provided 

KSTRONG, LLC  Fx: None  

17330 PRESTON ROAD  

#200 D DALLAS,TX 7525 

USA 

 

Report Number. ......................... : 104279407CRT-001 

Signed Quote Number. ............... : Qu-01059237 

PO Number………………………………… None 

  

Name of Testing Laboratory 

Preparing the Report ................. : 
Intertek Testing Services NA Inc. 

  

Test Specification:  

Standard .................................... : ANSI Z359.1-2007 

Date(s) of Testing ....................... : 2/7/20  

  

Product Description: Anchor 

Product Type: ............................ : Roof Anchor 

Brand Name: ............................. : KSTRONG 

Model Number(s): ..................... : UFA30020 

Date(s) Samples Received .......... : 2/4/20 



TEST REPORT FOR KSTRONG, LLC Report No.: 104279407CRT-001 

Date:  March 25th 2020 

 

 

 

 

Version: 03-April-2017 Page 3 of 4 Control No. 

 

SECTION 1 

SUMMARY OF TESTING 

TESTS COMPLETED 
ANSI/ASSE Z359.1-2007 

CLAUSE 
STATUS 

Design Requirements  3 PASS 

Static Strength Test 4.3.6 PASS 

Marking And Instructions 5 PASS 

 

SECTION 2 

This test report concludes the work anticipated in the testing phase of your project.  If there are 

any questions regarding this report please contact the undersigned at 607-753-6711. 

 

COMPLETED BY: Theodore Brown REVIEWED BY: Matthew Stevens 

TITLE: Technician  TITLE: Reviewer 

SIGNATURE:  SIGNATURE  

DATE 3/25/20 DATE: 3/25/20 

 

Please see attached test data for details.  
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SECTION 3 

TESTING EQUIPMENT CALIBRATION INFORMATION 

 
USED 

FOR TEST DESCRIPTION MANUFACTURER CONTROL 
NO. 

MODEL 
NO. 

SERIAL 
NO. 

CAL. 
DATE 

CAL. 
DUE 

X Drop Test 
Structure Intertek  NA CAT. 3 - N/A N/A 

 Test Dead 
Weight NA 15064 282 lbs - VBU VBU 

 Test Dead 
Weight 

NA 15065 300 lbs - VBU VBU 

X Load Cell Interface  L099 - - 10/9/19 10/9/20 
X Tape Measure  Stanley N1407 25’ - 9/26/19 9/26/20 

 

SECTION 3 

SUPPLEMENTAL TEST DATA 

 

SECTION 

(TEST) 
REQUIREMENT RESULTS COMPLIANCE 

3 Design Requirements  PASS 

3.2.1.1/4.2.1.1 

Static Strength Test: 

3,600 lbs-f & hold for 1-minute, then release load and reapply 5,000 

lbs-f and hold for 1-minute  

 

 

# Subsurface  Deformation Breakage  

1 WOOD NO NO 

2 WOOD NO NO 

3 WOOD NO NO 

 

 

PASS 

5 Markings and Instructions   PASS 

 

SECTION 5 

REVISION HISTORY 

 

REPORT NUMBER 
DATE OF 

REVISION 

DESCRIPTION 

OF CHANGE: 

PROJECT  

OWNER 
REVIEWED BY 

104235464CRT-001a 2/12/20 Original Report Theodore Brown 
Matthew 

Stevens 

104279407CRT-001 3/25/20 
Report Extension 

to KSTRONG 
Theodore Brown 

Matthew 

Stevens 

 


